OSAKA OPT-P 363 TITRESIiM ZIMPARA

NO. | PARTS NoO. DESCRIPTION Q'TY | FIiYAT [NO.[PARTS NO. DESCRIPTION Q'TY| FiYAT
1 203D-01__|BODY 1 $54,00 [ 39 | 00-1002  [NUT 3/8") 1 $1,20
2 203D-09 |VALVE PIN SLEEVE 1 $7,20 [39-1 00-1603 _|SPRING WASHER (3/8") 1 $1,20
3 004102 [O-RING (P8) 2 $1,20 [ 40 [ 00-0302  |SCREW (M5 X 15) 4 $1,80
4 00-1705__| WAVE WASHER (WW-12) 1 $1,20 [ 41 00-0701 __|SCREW (M5 X 15) 4 $1,20
5 004107 _[O-RING (04 X @ 7) 1 $1,20 [ 42 [ 205D-15_|SKIRT 1 $22,80
6 210N-11__|VALVE 1 $3,60 | 43 [ 205D-15-1 |SKIRT FELT 2 $5,40
7 20IN-12__ | VALVE SPRING 1 $1,20 [ 44 | 00-3102__|SNAP RING (R26) 1 $1,20
3 00-3401 __|NEEDLE PIN (@ 3 X 18) 1 $1,20 [ 45 | 204D-18_|FELT RING (@ 22) 1 $1,20
9 203D-08 | VALVE LEVER 1 $4,20 [ 46 | 205D-05 |DUST SEAL 1 $3,00
10 00-3305__|SPRING PIN (@ 3 X 20) 1 $1,20 [ 47 [ 00-2306 _|BEARING (6000LLB) 2 $18,00
11 00-3002__[SNAP RING (S-10) 2 $1,20 [ 48 | 205D-04 |SHOE BEARING CASE 1 $21,60
12 00-1704 | WAVE WASHER (WW-10) 1 $1,20 [ 49 | 205D-16 |SHOE 1 $15,60
13 004104 | O-RING (P6) 2 $1,20 [ 50 | 205D-20 |CLIP WEIGHT (VELCRO FACE PAD) | 2 $1,20
14 203D-07 _|REGULATOR 1 $6,60 | 70 | A205D-21 |CLIP (SET) (VINYL FACE PAD) 2 $21,60
15 203D-06 |REGULATOR LEVER 1 $1,80 [51-1 [ 00-0404 |SCREW (M4 X 8) 4 $1,20
16 00-0501 _|SCREW (M4 X 6) 1 $1,20 [51-2 [ 00-1001 _|NUT (M4) 4 $1,20
18 00-0203__[SET BOLT (M4 X 6) 1 $1,20 [513 [ 00-2102 |WASHER (AW04) 4 $1,20
19 30IN-03__[1/4" OM NIPPLE 1 $4,80 [ 52 00-0404 [SCREW (M4 X 8) 6 $1,20
20 00-0409 _[SCREW (M5 X 12) 1 $1,20 [ 53 00-2101 | WASHER (AW08) 1 $1,20
21 205D-01 | U-BALANCER 1 $7,20 [ 54 | 00-0407 |SCREW (M5 X 10) 1 $1,20
22 00-2307 | BEARING (6200Z.7) 1 $6,60 | 55 | 204D-19 |PACKING (@ 23) 1 $1,20
23 201N-13__|U-BEARING CASE 1 $15,60 [ 56-1 | A205D-17M [PAD MP 1 $43,20
23-1 20IN-19 _[SIDE PLATE 2 $7,80 [ 562 | A205D-17L_|PAD LP 1 $43,20
24 201N-15__| CYLINDER 1 $43,20 [ 57 | 00-0308  [SCREW (M5 X 10) 4 $1,20
25 004104 | O-RING (P6) 1 $1,20 [ 58 | 004202 |HOSE CLAMPS (1-112") 1 $1,20
26 00-3301__|SPRING PIN (@ 3 X 5) 1 $1,20 [ 59 | 203D-13 |EJECTOR 1 $5,40
27 20IN-18_|[ROTOR 1 $28,80 | 60 | A203D-15 [DUCT HOSE SET 1 $21,00
28 20IN-16 | VANE SPRING 4 $1,80 [ 61 101D-33__|BAG 1 $12,00
29 201N-17__|VANE 4 $3,00 [ 62 | 201N-23 |FELT RING 1 $2,40
30 204D-02__|ROTOR SHAFT 1 $38,40 | 63 | 204D-13 [SUPPORT WASHER 4 $1,80
31 205D-03 | L-BALANCER 1 $16,80 | 64 | 205D-11 [SKIRT CLAMPER 4 $3,60
32 00-0117A | CAP SCREW (M5 X 25) 1 $1,20 [ 65 | 204D-12__|[SUPPORT 4 $8,10
33 204D-06 | SPACER 1 $8,40 | 66 | 205D-14 |SKIRT LINER 2 $1,20
34 20IN-20 _|L-BALANCER CASE 1 $15,60 | 67 | 00-0306 [SCREW (M4 X 6) 4 $1,20
35 00-2302_|BEARING (6201Z.Z) 1 $7,20 [ 71 [ 205D-09 |BRACKET 1 $1,80
36 204D-07 _|BODY GASKET 1 $2,40 [ 72 00-0901 _|HEX. SCREW (M4 X 6) 3 $1,20
37 205D-08 | BASE PLATE 1 $25,20 | 73 00-1001__|NUT (M4) 3 $1,20
38 204D-10_ | FRONT KNOB 1 $8,40 [ 74 | 002102 |WASHER (AW04) 3 $1,20
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